
FACT SHEET

United States Environmental Protection Agency (EPA)
Region 10

Park Place Building, 13th Floor
1200 Sixth Avenue, OW-130
Seattle, Washington 98101

(206) 553-0523

Date:                

Permit No.:  AK-002147-4

PROPOSED REISSUANCE OF A NATIONAL POLLUTANT DISCHARGE ELIMINATION
SYSTEM (NPDES) PERMIT TO DISCHARGE POLLUTANTS PURSUANT TO THE
PROVISIONS OF THE CLEAN WATER ACT (CWA)

The City of Sitka
100 Lincoln Street
Sitka, Alaska 99835

has applied for reissuance of a NPDES permit to discharge pollutants pursuant to the provisions of the
CWA.  This Fact Sheet includes (a) the tentative determination of the EPA to reissue the permit, (b)
information on public comment, public hearing and appeal procedures, (c) the description of the current
discharge, (d) a listing of tentative effluent limitations, schedules of compliance and other conditions, and
(e) a sketch or detailed description of the discharge location.  We call your special attention to the technical
material presented in the latter part of this document.

Persons wishing to comment on the tentative determinations contained in the proposed permit reissuance
may do so by the expiration date of the Public Notice.  All written comments should be submitted to EPA
as described in the Public Comments Section of the attached Public Notice.

After the expiration date of the Public Notice, the Director, Water Division, will make final determinations
with respect to the permit reissuance.  The tentative determinations contained in the draft permit will
become final conditions if no substantive comments are received during the public notice period.

The proposed NPDES permit and other related documents are on file and may be inspected at the above
address any time between 8:30 a.m. and 4:00 p.m., Monday through Friday.  Copies and other information
may be requested by writing to EPA at the above address to the attention of the NPDES Permits Unit, or
by calling (206) 553-0523.  The draft permit, fact sheet, and tentative decision document are also available
from the EPA Alaska Operations Office, Room 537, Federal Building, 222 W. 7th Avenue, #19,
Anchorage, Alaska 99513 and EPA Alaska Operations Office, P.O. Box 20370, Juneau, Alaska 99802-
0370, physical address: Room 223A, 709 W. 9th Street, Juneau AK.

TECHNICAL INFORMATION

The fact sheet and tentative decision document accompanying the reissuance of the permit set forth the
principal facts, legal issues, and policy questions considered in the development of the terms and conditions
of the permit.



2

TABLE OF CONTENTS

I. EXECUTIVE SUMMARY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

II. APPLICANT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

III. FACILITY DESCRIPTION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

IV. RECEIVING WATERS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
A.  General Features . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
B.  Circulation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5
C.  Currents and Flushing . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

V. PHYSICAL CHARACTERISTICS OF THE DISCHARGE . . . . . . . . . . . . . . . . . . . . . . . . 6
A.  Outfall/Diffuser Design and Initial Dilution . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
B.  Zone of Initial Dilution (ZID) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

VI. STATUTORY BASIS FOR EFFLUENT LIMITATIONS AND OTHER PERMIT
CONDITIONS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
A.  Applicable Technology-Based Requirements . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7
B.  Water Quality Evaluation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
D. Establishment of Monitoring Programs . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18
E. Effect of Discharge on Other Point and Nonpoint Sources . . . . . . . . . . . . . . . . . . . . 21
F. Toxics Control Program . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21
G. Effluent Volume and Amount of Pollutants Discharged . . . . . . . . . . . . . . . . . . . . . . . 22
H. Percent Removal Requirements . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
I. Sludge Management Requirements . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22

VII. COMPLIANCE WITH PROVISIONS OF OTHER STATE, LOCAL OR FEDERAL LAWS
. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 23

A. State Coastal Zone Management Program . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 23
B. Endangered or Threatened Species . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 23
C. Essential Fish Habitat . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24
D. Marine Protection, Research, and Sanctuaries Act . . . . . . . . . . . . . . . . . . . . . . . . . 24
E. Other State, Local, or Federal Laws . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24

VIII. STATE CONCURRENCE IN VARIANCE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25

IX. CONCLUSION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25

REFERENCES . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 26

Appendix 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 27

Appendix 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 28



3

I. EXECUTIVE SUMMARY

On the basis of the conclusions presented in this fact sheet, EPA has determined that the proposed
discharge from the City and Borough of Sitka Wastewater Treatment Plant, a publicly owned
treatment works (POTW), will comply with the requirements of Section 301(h) of the Clean Water
Act, as amended by the Water Quality Act of 1987 (the Act) and 40 CFR Part 125, Subpart G.

The City of Sitka (the applicant) is seeking a variance to the secondary treatment requirements to
discharge treated primary effluent from a 1.8 million gallon per day (mgd) treatment plant, which
was completed in 1984.  The outfall is located at 25.9 m (85 ft) below mean lower low water in
the Middle Channel of Sitka Sound.

EPA followed the guidance provided by the Revised Section 301(h) Technical Support Document,
EPA 430/9-82-011, November 1982), (301(h) TSD) for the evaluation of the improved discharge
for the small applicant.  The Region relied on information in the current 301(h) application, as well
as the results of the monitoring conducted under the existing NPDES permit.

Available monitoring data and an evaluation of the proposed discharge characteristics support this
tentative decision because monitoring conducted under the current 301(h) permit has not shown
any adverse impacts on solids accumulation, water quality standards, or the biological community
in the vicinity of the discharge.  Continuing water quality, biological, and effluent monitoring
programs will determine future compliance with the 301(h) criteria.

The applicant's receipt of a Section 301(h) variance from secondary treatment is contingent upon
the following conditions:

1. State certification under Section 401 of the Act regarding compliance with State
law and water quality standards, including a basis for the conclusions reached.

2. State determination that the discharge will comply with the Alaska State Coastal
Management Program.

II. APPLICANT

City and Borough of Sitka Wastewater Treatment Plant

Mailing Address Facility Location
100 Lincoln Street 416 Galena Drive
Sitka, Alaska 99835 Sitka, Alaska 99835

Contact: Mark Buggins, Environmental Superintendent

Permit No. AK-002147-4

The City of Sitka, Alaska, has applied for renewal of the National Pollutant Discharge Elimination
System (NPDES) permit for its publicly owned treatment works (POTW), permit number AK-
002147-4.  The permit became effective April 8, 1996, and expired on May 9, 2001.  Sitka
submitted an application for renewal on November 8, 2000.  Because the application for renewal
was timely, under the conditions of 40 CFR § 122.6, the City is authorized to continue discharging
under the terms of the existing permit until a new permit is issued.



4

III. FACILITY DESCRIPTION

The City and Borough of Sitka’s Wastewater Treatment Plant is a primary treatment plant which
began operation in 1984. The facility has a peak design flow of 5.3 million gallons per day.  The
existing outfall discharges to the Middle Channel of Sitka Sound at a depth of 85 feet below mean
lower low water.  The outfall location is 57° 02' 53" N, 135° 21' 13" W, near the airport.

The treatment plant currently serves a population of approximately 8,500 and was designed for a
population of 10,500.  Sitka’s population has held steady over the last several years and the facility
does not project a population increase during the term of the proposed permit.  Peak design flow
is 0.23 m3/sec (5.3 mgd) and average daily design flow is 0.08 m3/sec (1.8 mgd).  The average
flow in 2000 was 1.4 mgd.

The collection system is a separate sanitary sewer system consisting of approximate 50 km (31
miles) of mains and interceptors and 29 lift stations.  Treatment consists of comminution of 90%
of the sewage entering the treatment plant (Japonski, Alice and Charcoal Island wastewater is
injected into the forcemains beyond the comminutor), fine screening (3 rotary screens), grit
removal, and primary clarification (with scum skimming, sludge removal, and intermittent coagulant
addition to increase BOD reduction).  The applicant has not proposed to chlorinate the final
effluent.  Sludge from the clarifiers is thickened and dewatered.  Thickener supernatant is returned
to the treatment system prior to the clarifiers.  Sludge, scum, grit and screenings are incinerated.

The effluent is discharged through the existing 1,676 m (5,500 ft) long marine outfall which ends
in a diffuser at a depth of 25.9 m (85 feet) below mean lower low water (MLLW).

IV. RECEIVING WATERS

A.  General Features

The facility discharges to the Middle Channel of Sitka Sound.  In the 1983 Tentative Decision
Document, the receiving water was classified as a saline estuary based on the presence of
pycnocline during parts of the year and the net seaward flow of fresh water.  Further information
indicates that the receiving water could be considered either open ocean or saline estuary, based
on geographic and oceanographic characteristics (Tetra Tech, 1988).  Based on that anlaysis, EPA
determined that it is more appropriate to classify the receiving water was open ocean, in recognition
of the absence of a salinity gradient during parts of the year and the physical characteristics of Sitka
Sound in the vicinity of the outfall (EPA 1989 Tentative Decision Document).  However, to assure
that the worst case conditions are considered, calculations in the proposed permit for dissolved
oxygen depletion and suspended solids were ased on equations for poorly mixed, semi-enclosed
embayments.

The Middle Channel of Sitka Sound is classified by the Alaska State Water Quality Standards as
classes IIA(i) (ii) (iii), B(i) (ii), C and D, for use in aquaculture, seafood processing and industrial
water supply, water contact and secondary recreation, growth and propagation of fish, shellfish,
aquatic life and wildlife, and harvesting for consumption of raw mollusks or other raw aquatic life.

B.  Circulation

A drift bottle study in Sitka Sound was initiated on September 18, 1979, to assist in interpretation
of the area’s circulation, specifically with regard to pollutant trajectories.



5

The regional net circulation in the vicinity of Sitka was shown to be northwestward parallel to the
coast.  Circulation in the immediate vicinity of Sitka, however, is altered significantly by Japonski
and other local islands.  Drift bottle drops at each of the stations in the immediate vicinity of Sitka
were made over a four day period (September 18-21, 1979) and included drops during both flood
and ebb tides at each drop station.  Eastward dispersion of as much as three miles from the drop
sites was observed; this distance is the approximate maximum transport that could be expected
during the ebb tide that sets southeast through Sitka Waterfront Channel.

Bottles dropped in the vicinity of the eastern entrance to the Sitka Waterfront Channel appeared
to generally bypass the harbor and were transported in a net westward direction towards the
runway.  A large number of bottles were recovered along the south shore of Japonski Island,
including seven inside of Mt. Edgecumbe Lagoon; whereas none were found on the north shore
of the island.  The data indicates that Japonski Island diverts most of the net northwestward flowing
coastal current to the west around the seaward tip (Makhnati Island) and that very little, if any, of
the surface water passing the east entrance to the Sitka Waterfront Channel actually enters the
channel.  The strong onshore transport of surface waters that was observed along the south shore
of Japonski Island occurred despite the exceptionally calm weather observed during, and for
several days following, the bottle drops.  During normal wind conditions, the prevailing
southeasterly winds would serve to increase the onshore transport that was observed here during
a period of calm weather.

The total absence of bottle recoveries along the north shore of Japonski Island suggests offshore
(north or northwestward) transport of surface waters along the entire north coast of the island, and
this further suggests coastal upwelling along the north shore in order to maintain mass balance.

C.  Currents and Flushing

The applicant reports that the Middle Channel has relatively weak tidal currents, rotating in a
clockwise pattern, which are superimposed on the seaward flow of fresh water in Sitka Sound.
The net current was toward the southeast and included an easterly wind-driven component.
Depending upon the tidal stage and direction of prevailing winds, the direction of transport of the
effluent from the outfall varies.

The tidal Current Tables for the Pacific Coast of North America and Asia (U.S. Department of
Commerce, National Oceanic and Atmospheric Administration, 1986) show that in Sitka Harbor
in the channel off Harbor Island the maximum current average velocity is 15 cm/sec (0.3 knots) on
the flood and 21 cm/sec (0.4 knots) on the ebb tides.  The tide tables for the West coast of North
and South America (U.S. Department of Commerce, National Oceanic and Atmospheric
Administration, 1986) show that at Sitka the mean tidal range is 2.3 m (7.7 ft), the diurnal tidal
range is 3.0 m (9.9 ft), and the mean tide level is 1.6 m (5.3 ft.).



6

V. PHYSICAL CHARACTERISTICS OF THE DISCHARGE

A.  Outfall/Diffuser Design and Initial Dilution

Pursuant to 40 CFR §125.61(a)(1), the outfall and diffuser must be located and designed to
provide adequate initial dilution, dispersion, and transport of wastewater to meet all applicable
water quality standards at and beyond the boundary of the zone of initial dilution (ZID) during